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JPECIALTY VALVES RESEARCH, 5.4,

l VALVES MANUFACTURER

CERTIFICATE Acc. to |CERTIFICATE No:2805-01
EN 10204 - 3.1.B. |V

DATE: 08/08/2003

[LURGI OEL 6AS CHEMIE GmbH [ LURGI CONTRACT No. 1.69666-01-GEM | LUREL OGC P.O.No.: 4553015-002 / 169688 7 136 |

PROJTECT:  MEGA METHANOL PLANT HERE: MATERIAL No.: 1041318 ©
ZAGROS PETROCHEMICAL COMPANY ITEM: 00060 O
SITE BANDAR ASSALUYEH, IRAN IDENT No.: S 655
[ KLAUS UNION P.0. No.: HH-01970+02 |

CLIENT: VALVES ENTREPRISE ORDER No.: P-200321 ITEM: 00060 TAG No.: S 655

SVR P.O.: 2805-06/03 ITEM: 00060 QUANTITY: 2
FIGURE NO.: 1.150RF DESCRIPTION: 2" - 150 Lbs. ENDS: FLANGE X)
GATE VALVE BUTT WELD ( )
DESIGN AND TEST ACCORDING TO:
API600 | X [APIS98 [ X |BS6755Part. lrateB | |DIN3230-3 | | MSS-SP &2 | | NACE MR 0175 |
OTHERS : ANSI/ASME B 16.34: B 16.5: B 16.10
TYPE OF TEST | SHELL & PACKING 100% | SEAT (WATER)100%HP | BACKSEAT (WATER) 100% HP | SEAT (AIR) LP
DURATION (Sec) 60 60 60 60
PRESSURE (Kg/en’) 33 22 22 47
RESULT ACCEPTABLE ACCEPTABLE ACCEPTABLE ACCEPTABLE

SPECIALTY VALVES RESEARCH, S.A. certify that all valves described above are in compliance with
purchase order and specification requirements. This test report represents the actual attributes of the

valves furnished and the tfest results are in compliance with the applicable specification and purchase order
requirements.

TEST REPORT EN 10204 - 3.1.B./ 2.2

BODY & BONNET |ASTM A 351 CF8C

WEDGE ASTM A 351 CF8M

*ODY RING AISI 316

STEM AIST 316

PACKING GRAPHITE

GASKET INOXGRAPH

BOLTING A193BB8Cl.2/ A1946r. 8

SPECIALTY VALVES RESEARCH, S.A. certifies that the above items are in full compliance with the listed

P

material specifications and ali purchase order requirements.

' DIMENSIONAL EXAMINATION: ACCEPTABLE j VISUAL EXAMINATION: MSS SP 55 ACCEPTABLE I MARKING: MSS SP 25 ACCEPTABLEJ

FOUNDRY MILL CERTIFICATE NUMBERS

BODY : 24.701
BONNET: 24,701

QUALITY CONTROL MANAGER: CUSTOMER’S INSPECTOR:
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CERTIFICADO DE RECEPCION SEGUN ST A/
> ABNAHMEPRUFZEUGNIS NACH EN-10204.3.1.B *W"
Poligono Industrial de Saracho s/n.2 Apt. 7 INSPECTION CERTIFICATE ACC.TO DIN EN 1S0-8001-200
01470 AMURRIO-ALAVA-SPAIN ) .
te: Certificado N.% Fecha:
£ sller  SPECIALTY VALVE RESEARCH, S.A. Zeugnis: 24.701 Daturn: 31/07/03
Customer: Certificate N.2: Date:
Producto: Marca del fabricante: Sello del inspector:
Priifgegenstand: STAINLESS CAST STEEL Herstellerzeichen: 4 Stempel des sachverstandigen:
Product: Brand of manufacturer: Inspector stamp:
Proceso de elaboracion: Pedido N.%
Erschmeizungsart: INDUCTION FURNACE Bestell nr: 2805-06/03
Elaboration Process: Order N.%
Normas de control y especificaciones: N.2 de fabricacion:
pPrufgrundiagen / Anforderungen: ASTM A-351 NACE MR-01-75:00 Werks nr:
Tecnical requirements / Demand: Works N.2 SVR23024
Material: ‘ Marcas en piezas:
Werkstoff: CERC Kennzeichnung: i
Material: CF8C Material identiication: o/ NO- - MATERIAL
N.2 DE PIEZAS DESIGNACION N.2 COLADA |N.2 PROBETA PESO
Stickzani Gegenstand Schmelze Probe nr. Masse
- Quantity Designation Heat n.2 Testn.? Weight
2 GATE BODY 02"-150 C-2569 T517 T517 30,00
2 GATE BONNET 02"-150 C-2570 T517 - T517 10,00
ANALISIS QUIMICO / CHEMISCHE ANALYSE / CHEMICAL ANALYSIS
2 COLAD
scmenar | %C | %Mn | %Si | %S | %P | %Cr| %N | %Mo | %No|%cu| %N | %V | %w |%co| %Fe

Heat n.2

T517 | 0,050

1,120 | 0,740 | 0,008 | 0,026 {18,100 ©,880| 0,470 0,500

ENSAYOS MECANICOS / MECHANISCHE PRUFUNGEN / MECHANICAL TEST

TIPO DE ENSAYQ TRACCION / ZUGFESTUGKEIT / TENSILE RESILIENCIA/ KERBSCHLAGZAHIGKEIT / IMPACT STRENGTH | pDUREZA’
Prifart ' HARTE

Test type ASTM A-370 ASTM A-370 HARDNESS
o Qg Qg = o = S A A ~ e A S - .
952 | 88z |23 | 255 [ 22, | z2E |ENERGIAABSORBIDA| EXPANSION LATERAL| 53§
5%5¢% 55 el252 {288 §28 |82 Schlargarbeit Breitung 528

oseTal 7z & 8 255 | 2535 |ugs 238 [ 28§ Energy of impact Expansion zsf HB
Probe nr. ggp"_ Egg EEE S o3 E‘Eg ;0_33'6 J oz
. 5 Ege | ES2 |dRE 2 53 28
Test n. LB §5>- %%; gN}_ ;(m “JEE %28
5 Newe | e | mme % %
T517 20 238 533 55,60 140-145-171 158

TRATAMIENTO TERMICO:

Warmebehandiung:
Heat treatment:

HEAT TO 1.080°C, QUENCH IN WATER

CORROSION INTERCRISTALINA:
Interkristalline korrosion:
Intergranular corrosion: -

CONTROL VISUAL:
©  ‘=htigung:
Ul inspection:

PRUEBA DE PRESION:

PG i
R

Pressure test:

SATISFACTORY ACCORDING TO MSS-5P-55. | Druckprobe:

specifications.

Centificamos gue el material arriba descrito ha sido inspeccionado y cumple con ias
especificaciones estipuladas en la orden de compra.

Es wird bestatigt, dab die Lieferung geprutt wurde und den Vereinbarungen bie der
Bestellannahme entspricht.

We certificate that the material has been inspectionated and keep with order

DIMENSIONAL CONTROL SATISFAC’I?QR*{"A;‘ 210 D%! v
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SPECIALTY VALVES RESEARCK SA

VALVES MANUFACTURER

CERTIF No.: SYR - 2917-6

CERTIFICATE Acc. To
EN 10204 - 3.1.B.

REV.: 3

DATE: 2/12/2003

CLIENT: VALVES ENTREPRISE ORDER No.: P-200343 ITEM: 6
LURGI P.O.: 4558641-000/1.69666/136 LURGI ITEM NO: 00070

SERIAL No.: S 655
QUANTITY: 2

FIGURE NO.: Z40H600LB-2" DESCRIPTION: 2" - 600 Lbs. ENDS: FLANGE (X}
GATE VALVE BUTT WELD ( )
DESIGN AND TEST ACCORDING TO:
AP1600 | X |APIs98 | X IBS6755Part 1raeB| |DIN3230-3 | [Mss-sps2 | | NACE MR 0175 |
OTHERS : ANSI/ASME B 16.34; B 16.5; B 16.10
TYPE OF TEST | SHELL & PACKING 100% | SEAT (WATER)100%HP | BACKSEAT (WATER) 100% HP | SEAT (AIR) LP
DURATION (Sec) 60 60 60 60
~ RESSURE (Kg/cm?) 158 115 115 4-7
[ RESULT ACCEPTABLE ACCEPTABLE ACCEPTABLE ACCEPTABLE

SPECIALTY VALV

ES RESEARCH, S.A. certify that all valves described above are in compliance with

purchase order and specification requirements. This test report represents the actual attributes of the
valves furnished and the test results are in compliance with the applicable specification and purchase order

requirements,

TEST REPORT EN 10204 - 3.1.B./2.2

BODY & BONNET |ASTM A 351 CF8C

WEDGE ASTM A 351 CF8C + 316 Overlay
BODY RING A 182 F316

STEM A 182 F316

PACKING GRAPHITE

GASKET SPW 304 + Graphite

BOLTING A 193 B8/ A 194 6Gr. 8

SPECIALTY VALVES RESEARCH, S.A. certifies that the above items are in full compliance with the listed
material specifications and all purchase order requirements.

l DIMENSIONAL EXAMINATION: ACCEPTABLE I VISUAL EXAMINATION: MSS SP 55 ACCEPTABLE l MARKING: MSS SP25 ACCEPTABLE l

FOUNDRY MILL CERTIFICATE NUMBERS

BODY : YD-A0390, YD-A0391
BONNET: YD-A0390, YD-A0391

QUALITY CONTROL MANAGER:. CUSTOMER’S INSPECTOR:




N°/Nr.: YD-A0390

Rt MATERIAL CERTIFICATES
— S l / 2 CERTIFICADO DE INSPECCION s/ 02003
INSPECTION CERTIFICATE Acc. To '
SPECIALTY VALVES RESEARCH, S.A. PAG.  DE
VALVES MANUFACTURER EN 10204 / 318' SHEET 1 OF 1
Cliente/Client.: _ . ]
Pedido N° Cantidad:
Purchase Order: P-200343 Quantity: 3

VALVES ENTREPRISE

Las Mercedes No. 23 - 6°

Edificio Abra No.1

48930 LAS ARENAS -BIZKAIA-

Anagrama del Fabricante / sello del Inspector:
Manufacturer’s Logo / Inspector stamp:

SWe

ASTM A 351 CF8C

Normalizado: Normalizado+Revenido | Templado+Revenido: Solubilizacion:
TRATAMIENTO TERMICO D [:] D E}
HEAT TREATMENT R . . L e
' Normalized: Normalized+Tempered | Quenched+Tempered: | Solution:
MODO DE FUSION:
c Oﬁg%ﬁg;C;OTN SOLUTION 1025 °C INDUCTION MELTING
o TYPE OF MELTING:
DENOMINACION DE LA PIEZA: [2os B0dY 2~ 600 Ls HeatRo: | 5388
CASTING DENOMINATION: Gate Bonnet 2” — 600 Lbs Heat No.: 5388
Gate Wedge 2” — 600 Lbs Heat No.: 5388
CALIDAD DE ACERO: CONDICIONES DE ENTREGA:

NACE MR 01-75:00

STEEL QUALITY: TERMS OF DELIVERY:
T NALISIS QUIMICO - CHEMICAL ANALYSIS N° de Piczas Peso kes.
HEAT No. C Mn Si P S Cr Mo Ni Cu \'% Ner. Pieces Weight
Solicitado 18.0- 9.0-
Requirements (maxy | 0-08 | 1.50 | 2.00 | 0.04 | 0.04 | 77} 0.50 | [0
5388 0.056| 1.25 | 0.86 |0.02210.019{ 18.3 |0.016| 9.22 3
PROPIEDADES MECANICAS / MECHANICAL PROPERTIES Acc. To ASTM A 370
Resilencia
Diametro L. Elastico Resistencia | Alargamiento | Estriccién Dureza
I—CI](E)X;‘}?IA T P:()S}::;a ! (mm) Yield Point Tensile Str. Elongation Red. of Area Hardness (leggactl;l"esbt)
o ESESAMPIE | Diameter @ | N/mm? N/mm? % % HB Yo o
Solicitado _ - ” ~ '
Requirements | L0 =4D 12.5 205 485 30 23
5388 Lo=4D 12.5 254 490 38 157

Insp. Visual y C. Dimensional
Visual Insp. And Dimens check

Ensayo Magnaflux
Magnaflux test

Insp. Por Gammagrafia
Gammagraphic Inspection

Ensayo de Presién
Pressure Test

Insp. Por Ultrasonidos
Ultrasonic Test

S/ MSS-SP-55

Satisfactory

OK

~onTr AT T
LS5

oo

TNTIC T Ty

Lrrsey TS

CERTIFICAMOS QUE EL MATERIAL DESCRIPTO AQUI HA SIDO ENSAYADC
'MPLE CON LOSREQUISITOS SOLICITADOS POR EL CLIENTE.
V. - aereby certify that the material described above, has been

tested and complies to the material requirements of the purchase order.




N°Nr.: YD-A0391
o MATERIAL CERTIFICATES
- CERTIFICADO DE INSPECCION s/ ;i?é“ 18/10/2003
\ N 3
INSPECTION CERTIFICATE Acc. To
SPECIALTY VALVES RESEARCH, 5.4, PAG: DE
VALVES MANUF‘ACTURE,R EN 10204 / 31 'B' SHEET 1 OF 1 _j
Cliente/Client.: | A _ ]
Pedido N° Cantidad:
Purchase Order: P-200343 Quantity: 3
VALVES ENTREPRISE
Las Mercedes No. 23 - 6°
Edificio Abra No.1 Anagrama del Fabricante / sello del Inspector: 51/2
48930 LAS ARENAS -BIZKATIA- Manufacturer’s Logo / Inspector stamp:
Normalizado: Normalizado+Revenido | Templado+Revenido Solubilizacién:
TRATAMIENTO TERMICO <7
HEAT TREATMENT D o D D . ,
Normalized: Normalized+Tempered | Quenched+Tempered: | Solution: ’
o MODO DE FUSION: — 1
w&gﬁ‘\%ﬁq}(’f SOLUTION 1025 °C INDUCTION MELTING
o TYPE OF MELTING:
DENOMINACION DE LA PIEZA Gate BOdy 27~ 600 Lbs Heat Ro: 5388
i\ \ J : vy In »
CASTING DENOMINATION: Gate Bonnet 27 - 600 Lbs Heat No.: 5388
Gate Wedge 27 — 600 Lbs Heat No.: 3388
CALIDAD DE ACERO: CONDICIONES DE ENTREGA: .
STEEL QUALITY: ASTM A 351 CF8C TERMS OF DELIVERY: NACE MR 01-75:00
NALISIS QUIMICO — CHEMICAL ANALYSIS N° de Piezas Peso kes
gg\‘?g’; c | Ma | si P S Gt | Mo | N | Cu | Vv Ner. Pieces Weight
Solicitado 18.0- 9.0-
Requirements (max) 0.08 | 1.50 | 2.00 | 0.04 | 0.04 210 0.50 12.0
5388 0.056| 1.25 | 0.86 {0.022 {0.019} 183 | 0.016| 9.22 3
PROPIEDADES MECANICAS / MECHANICAL PROPERTIESV Acc. To ASTM A 370
. .. Resilencia
~ - A Diametro L. Elastico Resistencia | Alargamiento Estriccién Dureza .
COLADA Probeta (mm) Yield Point Tensile Str. Elongation Red. of Area Hardness Impact Test
HEAT No. Test Sample Diameter & N/mm? N/mm? % % HB (SO Prob)
J: T °C
Solicitado T o A 1n Anc < a .
Roquirements TLo=4D 12.5 205 485 30 232
5388 Lo=4D 12.5 254 490 38 157
Insp. Visual y C. Dimensional Ensayo Magnafiux Insp. Por Gammagrafia Ensayo de Presion Insp. Por Ultrasonidos
Visual Insp. And Dimens check Magnaflux test Gammagraphic Inspection Pressure Test Ultrasonic Test
S/ MSS-SP-55 Satisfactory OK

CERTIFICAMOS QUE EL MATERIAL DESCRIPTO AQUI HA SIDO ENSAYADO
"JMPLE CON LOSREQUISITOS SOLICITADOS POR EL CLIENTE.
hereby certify that the material described above, has been

tested and complies to the material requirements of the purchase order. Inspector / Wérk Inspedtofi
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SPECIALTY VALVES RESEARCH, SA

VALVES MANUFACTURER

CERTIFICATE Acc. To |CERTIFNo:SVR-2917.7
EN 10204 - 3.1.B.  [R&v:3

DATE: 2/12/2003

CLIENT: VALVES ENTREPRISE ORDER No.: P-200343 ITEM: 7 SERIAL No.: S 657 6

LURGI P.O.: 4558641-000/1.69666/136 LURGI ITEM NO: 00090 QUANTITY: 1
FIGURE NO.: Z40H900LB-12" DESCRIPTION: 12" - 900 Lbs. ENDS: FLANGE ()
GATE VALVE BUTT WELD (X)

DESIGN AND TEST ACCORDING TO:

API600 | X |APIS98 | X [BS6755Part. lrateB| |[DIN3230-3 | [MSs-sps2 |

| NACE MR 0175 |
OTHERS : ANSI/ASME B 16.34; B 16.5: B 16.10

TYPE OF TEST | SHELL & PACKING 100% | SEAT (WATER)100%HP | BACKSEAT (WATER) 100% HP | SEAT (AIR) LP
DURATION (Sec) 120 120 60 120
RESSURE (Kg/em?) 238 172 172 4-7

[ RESULT ACCEPTABLE ACCEPTABLE ACCEPTABLE ACCEPTABLE

SPECIALTY VALVES RESEARCH, S.A. certify that all valves described above are in compliance with
purchase order and specification requirements. This test report represents the actual attributes of the

valves furnished and the test results are in compliance with the applicable specification and purchase order
requirements.

TEST REPORT EN 10204 - 3.1.B./2.2

BODY & BONNET | ASTM A 351 CF8C

WEDGE ASTM A 351 CF8C + 316 Overlay
BODY RING A 182 F316

STEM A 182 F316

PACKING GRAPHITE

GASKET SPW 304 + Graphite

BOLTING A 193 B8/ A 194 6r. 8

SPECIALTY VALVES RESEARCH, S.A. certifies that the above items are in full compliance with the listed
material specifications and all purchase order requirements.

[ DIMENSIONAL EXAMINATION: ACCEPTABLE | VISUAL EXAMINATION: MSS SP 55 ACCEPTABLE | MARKING: MSS SP25 ACCEPTABLE |

FOUNDRY MILL CERTIFICATE NUMBERS

BODY : ¥YD-A0392
BONNET: YD-A0392

QUALITY c’C)”NTR‘dETMXNXéEﬁﬁ CUSTOMER’S INSPECTOR:

e S EHR » S A e




" MATERIAL CERTIFICATES NN YD-AD392
— S l / 2 CERTIFICADO DE INSPECCION s/ P 102003
INSPECTION CERTIFICATE Acc. To S
SPECIALTY VALVES RESEARCH, 5.4, EN 10204 / 3.1.B. PAG:  DE

VALVES MANLFACTURER SHEET 1 OF 1

Cliente/Client.: ] )
Pedido N° Cantidad:
Purchase Order: P-200343 Quantity: 3
VALVES ENTREPRISE
Las Mercedes No. 23 - 6°
Edificio Abra No.1 Anagrama del Fabricante / sello del Inspector: -Sw
48930 LAS ARENAS -BIZKAIA- Manufacturer's Logo / Inspector stamp:
TAMIENTO 1o Normalizado: Normalizadot+Revenido | Templado+Revenido: Solubilizacion:
TRATA TERM
HEAT TREATMENT D . D D - . [X!
Normalized: Normalized+Tempered | Quenched+Tempered: | Solution:
T MODO DE FUSION:
ConpTRDION SOLUTION 1025 °C INDUCTION MELTING
o TYPE OF MELTING:
DENO ACION DE LA PIEZA Gate Body 12” - 900 Lbs Heat No.: 90913
CASTING DENOMINATION: Gate Bonnet 12”—900 Lbs Heat No.: 00913
Gate Wedge 12” - 900 Lbs Heat No.: 90913
CALIDAD DE ACERO: n : CONDICIONES DE ENTREGA: .
STEEL QUALITY: ASTM A 351 CF8C TERMS OF DELIVERY: NACE MR 01-75:00
TN NALISl-S QUIMICO — CHEMICAL ANALYSIS - N° de P.iezas Pcso- kes.
HEAT No. C Mn Si P S Cr MQ Ni Cu v Ner. Pieces Weight
Solicitado 18.0- 9.0-
Requirements (max) 0.08 | 1.50 | 2.00 | 0.04 | 0.04 210 0.50 12.0
90913 0.05 | 1.01 | 1.08 |0.012| 0.01 {18.010.014|10.52 3

PROPIEDADES MECANICAS / MECHANICAL PROPERTIES Acc. To ASTM A 370

. . Resilencia
.E 2esi i ient striccion r
COLADA Probeta Diametro L: lastx.co Resxs_tencxa Alargamx.enfo Estriccio Dureza Impact Test
HEAT No Test Sample (mm) Yield Point Tensile Str. Elongation Red. of Area Hardness (ISO Prob)
: P Diameter @ N/mm? N/mm? % % HB T e
Solicitado o4 " " ]
Requisements | L0 =4D 12.5 205 485 30 232
90913 Lo=4D 12.5 245 515 35 155
Insp. Visual y C. Dimensional Ensayo Magnaflux Insp. Por Gammagrafia Ensayo de Presion Insp. Por Ultrasonidos
Visual Insp. And Dimens check Magnaflux test Gammagraphic Inspection Pressure Test Ultrasonic Test
S/ MSS-SP-55 Satisfactory OK

CERTIFICAMOS QUE EL MATERIAL DESCRIPTO AQUI HA SIDO ENSAYADO
"JMPLE CON LOSREQUISITOS SOLICITADOS POR EL CLIENTE.
nereby certify that the material described above, has been

tested and complies to the material requirements of the purchase order. v Inspectori/ W&k\lisﬁeiﬁ&




